



AS/NZS 4284:2008 TEST SUMMARY

TEST DETAILS

Company:	Modinex Group Pty Ltd
Test Facility:	Vipac Engineers & Scientists, 279 Normanby Road, Port Melbourne, VIC
Test Date:	June 2022
Product:	Alu-Selekta 155

TEST SUMMARY

Testing on Modinex Group Pty Ltd's (the client) Alu-Selekta 155 Cladding System was carried out at Vipac Engineers and Scientists' (Vipac) Port Melbourne facility. The cladding was supplied by the client and tested by Vipac in June 2022.

Testing was undertaken to AS/NZS 4284:2008 for the below building pressures:

Table 1: Target Building Pressures

Serviceability Pressure (Pa)	Ultimate Strength Pressure (Pa)
+2200	+5000
-2200	-6000

The test sample was found to have the below results for AS/NZS 4284:2008 compliance:

Table 2: Summary of results

Test Date	AS/NZS 4284:2008 Test	Results
23/06/2022	Clause 8.2 – Preliminary tests	Complies
23/06/2022	Clause 8.3 – Structural test at serviceability limit state	Complies
24/06/2022	Clause 8.5 – Static water test	Complies
24/06/2022	Clause 8.6 – Cyclic water test	Complies
24/06/2022	Clause 8.8 – Structural test at ultimate limit state	Complies

Full details are contained within Vipac NATA Test Report 30B-20-0173-TRP-37207-1.